

レジメン名	薬剤名	投与量	投与日	1コース期間	備考
BV	ベバシズマブ	15mg/kg	day1	21日間	
BV+PLD	ベバシズマブ	10mg/kg	day1,15	28日間	
	リポソーム化ドキシソルビシン	40mg/m ²	day1		
BV+リムパーザ	ベバシズマブ	15mg/kg	day1	21日間	
	オラパリブ	600mg/day	day1-21		
CPT-11	イリノテカン	100mg/m ²	day1,8,15	28日間	
DC	ドセタキセル	70mg/m ²	day1	21日間	
	カルボプラチン	AUC6	day1		
DC+BV	ベバシズマブ	15mg/kg	day1	21日間	
	ドセタキセル	70mg/m ²	day1		
	カルボプラチン	AUC6	day1		
ddTC	パクリタキセル	80mg/m ²	day1,8,15	21日間	
	カルボプラチン	AUC6	day1		
DOC	ドセタキセル	70mg/m ²	day1	21日間	
GC	ゲムシタビン	1000mg/m ²	day1,8	21日間	
	カルボプラチン	AUC4	day1		
GC+BV	ベバシズマブ	15mg/kg	day1	21日間	
	ゲムシタビン	1000mg/m ²	day1,8		
	カルボプラチン	AUC4	day1		
GEM	ゲムシタビン	1000mg/m ²	day1,8,15	28日間	
PLD-C	リポソーム化ドキシソルビシン	30mg/m ²	day1	28日間	
	カルボプラチン	AUC5	day1		
TC	パクリタキセル	175mg/m ²	day1	21日間	
	カルボプラチン	AUC6	day1		
TC+BV	ベバシズマブ	15mg/kg	day1	21日間	
	パクリタキセル		day1		
	カルボプラチン	AUC6	day1		
ドキシル	リポソーム化ドキシソルビシン	50mg/m ²	day1	28日間	
ノギテカン	ノギテカン	1.25mg/m ²	day1-5	21日間	